LAWN MOWER
P PR

GR480 GR530
Khkhkkkkrkhrhhhkhdh®

 FOR

SPARE. PARTS LIST



Fig. 1 Gear Case

T
fEL e (9 \ DI IAD ¢
@CFP\\,‘ L o w...:.‘me.,.u,m M,aw




GEAR CASE

<o
<

530

Parts No.

Parts Name

80-1020-100-00

Gear Case Assenmbly

P (0 |

g

—
o

ot {me

—

80-1020-101-00

Gear Case (Inside)

-

80-1020-103-00

Gear Case (Qutside)

89-3512-010150

Metal DBB 1015

89-5121-102007

0il Seal UE 10207

83-1210-352-00

Washer 10 tl

89-3511-012100

Metal MB1210-20FDU

89-5131-081404

0il Seal KE8144

89-3511-015150

Metal MB1515-23FDU

89-3511-016150

Metal MB1615-24FDU

89-5121-152507"

0il Seal UE 15257

89-5230-100000

Seal Washer SW-10

89-1254-100143

Flange Bolt M10X1.25X14

80-1020-198-10

Lock Arm Bracket B

89-1144-060253

Bolt And P.W.

S.W. ASSY M6X25

80-1020-515-00"

Universal Joint NC-10-37C1

80-1020-522-10

Drive Shaft (K) 97L

80-1020-525-00

Drive Shaft (H) 118L

80-1020-526-00

bt et S | Ot s | | f e et o et et s

HHHNC‘JI—*HI—‘MF—‘NNI—‘!—"—‘HHH

Ll L [t S Y Lo 112 PR R Y (R FNEY N R PR U Y RN Y

HHP—ANQ]—IH’—AM’—ANN’_‘H'—A'—IHH

b et et [0 D b bt et 3t 10 [ [ | et b | -

b e =t PO 0 |t | b | bt | PO et | DN T [ |t | b f et et b

Drive Shaft (H) 133L



Fig. 2 Gear Case (Outside, Inside) MMHL%HM h.b,ﬂu.w“.,k S.A.
B.P. 133
38521 SAINT-EGREVE CLCDTX
3 Tél. 76 75 48 86
Fax 76 75 €9 €5




B GEAR CASE (INSIDE, OUTSIDE)
480 530
No. Prats No. Parts Nanme ATB IB5lA LB IBS
1 [83-1020-351-00 | Thrust Washer 10 Sl g el atid
2,4 [80-1020-115-10 | Pinion Bevel And Bevel Gear ASSY 1 {11 (1111
2 180-1020-116-10 | Pinion Bevel HES IRAE RN
3 |83-1020-355-00 | Thrust Washer 12 BEREREgRE
4 180-1020-117-10 [ Bevel Gear b3-tooth PRI RES TN
5 [80-1020-119-10 [ Clutch for driving F e O e 2
6 |[80-1020-118-20 | Main Shaft Ll v 1o
7 |183-1020-363-00 | Thrust Washer 16 2121202 %2
8,9 180-1020-125-10 | Gear ASSY (Low and High) 1-11 (1 81:41-11
8 [80-1020-123-10 | Gear (Low) 1L i ilwl ndi 1
9 [80-1020-121-10 [ Gear (High) L1 i1kl i1t
10 180-1020-161-00 | Shaft Spring 111 f{111]11(1
11 [ 80-1020-108-00 [ Change Guide I
12 [80-1020-107-00 | Change Rod Los=tn g Ll
13 [ 83-1020-361-00 | Thrust Washer 15 R AT RN
14 180-1020-148-30 | Axle Gear ENEREE R
15 [80-1020-146-00 | Axle 10101113503
80-1010-461-00 | Axle (Push)
16 [89-2111-050025 | Spring Pin 5X25 IBENEWY SRR
17 [ 89-2142-050250 | Pin 5X25 21212 21212
18 |80-1020-113-00 | Clutch Frok e R
19 |80-1020-153-10 | Clutch Arm 11111 ]11(1]1
20 189-1113-060123 | Bolt 8T M6X12 HENSRPETIRR]
21 180-1020-106-00 | Shaft Arm R )
22 | 80-1020-193-10 | Change Arm TR iAo
23 [ 80-1144-060253 [ Bolt And P.W. S.W. ASSY HMBX25 L L I AT ]
24 183-1020-198-00 | Square Nut M6 RENENENERN
25 [89-2111-030025 | Spring Pin 3X25 - R e G




AMAE JARDIN S.A.

B.P. 133
38521 SAINT-EGREVE CEDEX
Teél. 76 75: 48 86
Fax 76 75 69 65




C SAFETY COVER
480 230
No. Parts No. Parts Name P 1A | B |BS.A.[B [BS]
1 180-1010-731-00 | Cover (Body) 480 LR Doy o e i
80-1020-731-00 | Cover (Body) 530 Jriryi
2 [80-1010-741-00 | Under Guard 480 212 | T2 &\ &\ xey
80-1020-741-00 | Under Guard 530 21212
3 [89-1133-060163 |Bolt And P.W. S.W. ASSY MBX20 41414]4
89-1133-080203 | Bolt And P.W. S.¥W. ASSY H3XZ20 4144
4 189-1511-060043 [Nut M8 4141414
89-1511-080043 | Nut K8 4 144
5 [80-1010-714-00 | Guide 480 11110111
80-1020-714-00 [ Guide 530 1111
6_[83-1020-143-00 | Tapping Bolt HMAXIB BEPERENERENE:
7 180-1020-705-30 | Lock Arm Bracket A 1 {1111 1{11]1
8 [88-1132-080253 [Bolt And S.W. ASSY H8X25 21212121212
9 189-1511-080043 | Nut .M8 2ol 212121212
10 | 80-1020-707-20 | Lock Arm 11131111111
11 [:89-2131-080002 | Snap Pin 8 L0 FiT (11111
12 :1'80-1020-733-00 | Front Cover - Gear Gase 1141 J1{1111]1
13 180-1020-735-00 | Rear Cover - Gear Case 1111110111
14-16] 80-1020-791-00 * Flapper Assembly 1T TEIT T 11 1]
14 180-1020-792-00 | Flapper i1 (1011111
15 180-1020-793-10 | Flapper Setting 2121202121212
' 16 [ 83-1020-144-00 [Blot And P.W. S.W. ASSY MNBXi6 e 2 L2272 1217
17 - 180-1020-751-00 [ Rear Cover . 11111 (1 (11141
18 |80-1020-207-10 | Rear Cover Shaft BANISINEEERN
18 180-1020-753-00 | Rear Shaft Spring IRENEEENIEIEN!
20 | 80-1020-202-00 | Rear Shaft Spacer 24212
21 - 180-1020-755-10 [ Side Plate (Left) 111 (171 (11[11]1
| 22 [ 80-1020-754-10 [Side Plate (Right) 111 11.j1 (11
23 188-1750-060003-}Spring Washer B8 4 1414 41414714
24 [89-1571-060043 | Cap Nut: M6 4 1414 (441414
1 25 | 80-1020-902-00 [ Lable (Large) 1111111118171
| 28 | 80-1020-9828-00 [ Notice Label (Small) 11111
' 27 1 80-1020-907-00 { Step Label 111119111111
28 180-1010-826-00 | Danger Label 2121212
80-1020-927-00 | Danger Label : d |3 k%
29 [80-1020-928-00 | Notice Label 11 {111 J171
30 [ 80-1010-931-00 | Number Label 480 1111111 '
80-1020-831-00 | Number Label 530 1-11 [ E |
31 |80-1133-100503 | Bolt And P.W. S.W. ASSY M10x50 (K)/3 |3 |3 1313122
88-1133-100553 | Bolt And P.W. S.W. ASSY HI0X55 (H) 111
83-1020-116-00 | Bolt 5/18-24X45UNF (H) 21212 21212
88-1133-080453 | Bolt - M8X45 (H) 141
80-1010-788-00 | Engine Setting Bolt (H) 11111 1
32 |80-1020-7368-00 | Rear Cover Stationary Plate 1 i1 11 {1 (11]1]1
1 33 | 80-1161-050183 | Cross Recessed Tapping Screw b5x16/2 |2 |2 12 12122
34 [80-1020-721-00 | HONDA Engine Stay (H) T T[T (11111
35 | 89-1750-080003 | Spring Washer 8 (H) i1 11 i1t1 1
36 [89-1711-080003 | Washer M8 (H) 1i1 i1 11711171




AMAR JARDIN S.A.

I, - 38, avenue de Ille Brune
8120 SAINT-EGREVE

Fig. 4 Wheel

Tél. 76 75 48 86
Fax 76 75 69 65

24(23)




D WHEEL Mok BT
480 530
No. | Parts No. Parts Nanme P iA !B |BS/AI|B]|BS
1-2 [80-1020-421-00 | Front Wheel Assemhly 2121212121212
1 180-1020-407-00 | Front Wheel 212121212 1212
2 |83-1020-887-00 | Bearing ND-02S 4 141414141414
3 180-1020-404-10 | Front Wheel Arm (Left) 11111114111
4 [180-1020-405-10 | Front Wheel Arm (Right) 11111 j1111111
5 [80-1020-424-10 | Front Wheel Arm Stopper 2121212121212
8 [80-1020-426-10 |Grip 2121212121212
7 180-1020-406-10 | Arm Bolt 2121212121212
83-1020-395-00 | Washer  8X12 t0.8 4 141414444
8 |89-1551-080003 | U-Nut M8 212121212 %1%
10 [83-1020-312-00. | Washer  8X30 t3.2 2121212121212
11 |89-1132-080203 | Bolt And S.W. ASSY M8XZ0 2 1221221212
12 |80-1020-441-00 | Wheel Cap 12212121212
13 |83-1020-359-00 | Spring Washer 212121212212
21-23/ 80-1020-422-00.| Rear Wheel Assenmbly 2421242 1212
P1-22/80-1020-421-00 | Rear Wheel Assembly 2
21 |80-1020-408-00 | Rear Wheel 212121212112
' 22 [83-1020-887-:00 |Bearing ND-0.2 Hhe |6 1414 141444
23 180-1020-409-00 | Clutch Guide 121212121212
24 | 80-1020-458-00 | Ratchet Assembly (Left) BENENELERE
' 25 [80-1020-458-00 | Ratchet Assembly (Right) 11111113111
26 [ 80-1020-433-00 | Coned Disc Spring 21212121212
27 180-1020-414-20 | Rear Wheel Arm (Left) F. (1 (11111 4f{1141
28 [ 80-1020-415-20 |Rear Wheel Arm (Right) 1111111111
20 180-1020-425-10 | Rear Wheel Arm Stopper 2121212121212
30 [80-1020-426-10 | Grip . 2121212121212
31 [80-1020-406-10 | Arm Bolt . 21212123212 132
32 [83-1020-314-00 ! Washer 8X40 t2.3 21212
33 [ 89-1551-080003 | U-Nut M8 ' 2121212121212
34 | 83-1020-312-00 | Washer  8X30 t3.2 2121212121212
35 [88-1132-080203 [Bolt And S.W. ASSY M8X20 212121212122
36 [80-1020-441-00 | Wheel Cap 21212 ]2123121%2

ASVAR JARDIN

71, 38, avenue de llle Brun
':8120 SAINT-EGREVE
Tél. 76 75 48 86

';'?s?- T" 75 69 65



4 b‘ - \5 L T 1

" BP. 133
55521 SAINT-EGREVE CEDCX

Tél. 76 75 48 86
Fax 76 75 69 65

oTpuey ¢ ‘614



E HANDLE
480 530
No. Parts No. Parts Name P A B |BS|A B [BS
1 [80-1020-201-10 | Lower Handle 111111 {17111
2 [80-1020-222-00 | Upper Handle (A) 1 1
80-1020-221-20 | Upper Handle (B) 111 11
80-1010-223-00 | Upper ‘Handle (Push) 1
3 [80-1020-241-00 | Lever for Driving 11111310111
4 180-1020-243-00 | Spacer = - 2122 121212
5 [80-1020-251-20 {Blade Lever i : 111 111
6 |80-1020-258-00 |Blade Lever Shaft - 111 111
7 180-1020-268-00 | Blade Lever Cover ] 111 11
8 [83-1575-189-00 [Flange Cap Nut MG 212 212
9 [809-1111-060353"|Bolt . MBX35 * 1.4 1|1
10 180-1020-260-00 | Change Lever := 1 (111111
11 [80-1020-270-00 | Inner Collar T119111 11
112 1'80-1020-261-00 | Throttle Lever (K) 1101 P1-l:11 |1
80-1020-265-00 | Throttle Lever (H) 11 (1 ({11141
13 [ 80-1020-264-00 * Washer 111 (1 (11111
14 [80-1020-263-00 | Lever Shaft Spring 111111114111
15 189-1711-120003 | Washer _ 13X21 1 (1 {1 i111]1]1
16 [ 80-1020-262-00 | Lever Shaft ' 1 i1 1L LRI 1T 11
17 189-1133-080303 | Bolt and P.W. S.W. ASSY M8X30 1 11§11 1141 44
80-1133-080163 | Bolt and P.W. S.W. ASSY M8X16 1
18 [80-1020-231-00 | Control Case 13111113313 11:
18 [ 80-1020-911:-00 | Throttle Label (K) 1111 f{14t11711]1
80-1020-913-00 [ Throttle Label (H) 1 (1 {1 {101 f17]
20 [80-1020-912-00 [ Change Label 111111 (1]]
21 180-1020-903-00 | Label (Small) ' 1 (1 (1 {11 {111
22 [808-1161-050123 | Tapping' Screw _ 5X12 21212121212 |2
1 23 [80-1020-208-00 |Lower Handle Bolt 21212
89-1113-080253 | Bolt 8T M8X25 2121212
24 189-1711-080003 | Washer 8 414141441414
1 25 [ 89-1750-080003 | Spring Washer 8 4 14141414414
26 | 89-1571-080043 | Cap Nut M8 4 1414141444
F__2"?" 80-1020-227-00 | Handle Bolt (B) 212122121212 1|2
28 189-1711-080003 | Washer 8 2 2121212 | 212

w I =






E HANDLE
480 530
No. Parts No. Parts Name P A B |BS/A B |BS
29 [80-1020-228-10 ! Knob Nut M8 e 12 Fat ki1 2
30 180-1020-967-00 | Change Spring LeTfEILI1 1]
31 83-1020-936-00 | Change Wire CARC. Aele - A REEERE OF
32 [83-1020-952-00.| Throttle Wire (K) 1 {111 YIak
83-1020-955-00: | Throttle Wire (H)cpd& Aecelenes |1 |1 (1 [1 (1 11 }1

133 [80-1020-966-10 [ Cluteh Spring 1 {111 (1 7}1¢1l
34 183-1020-832-00 | Clutch Wire ARtk TRraddicea. J 1141 181111
35 [80-1020-968-10 | Blade Clutch Spring MEENLIECAN o)
36 | 83-1020-845-00 | Blade Wire aRér. fofo<Tdof 111 11
37 189-2181-080182 | Pin  6X16 111 L 11
38 |80-1711-060002 | Washer 6 5 111 1|1
39 180-2120-200152.{Split Pin  2X15 FhT 111
40 130-1020-717-00 |Blade Wire Setting . a4 1-11
41 180-1010-717-00 |Blade Wire Setting L 1
42 1-80-1210-968-00 | Wire Band Az l212]2121212
43 [80-1020-971-00 1 Wire Assembly 1 1
44 180-1020-291-00 ) Control B Li. ]
45 [80-1020-872-00 | Switch (Bl7590-00-00)‘ 1 1
46 | 80-1020-902-00"| Label 1 i
47 180-1020-202-00 |[Bettery Holder 1 1
48 . | 80-1020-975-00 | Battery {(FT4L-12B) 1 1
49 [89-1133-060163 [Bolt and P.W. S.W. ASSY M6XIB 2 2

150 [80-1020-980-00 |Cramp 22 % 2.
o1 [89-1557-080003 [F-Nut M6 i !
52 [80-1020-969-00 [ Change Return Spring 111 (111111

« 13 -



Fig. 6 Blade, Bag

« 13 -



S

BLADE AND BAG

==
<

Parts No.

Parts Nanme

r—y

30-1020-808-10

Blade Bracket Spacer (K) 30L

80-1020-816-00

Blade Bracket Spacer (H) 20L

1P g

R 250

_ 1111 e

2 180-1020-892-00 | Woodruff Key 4X186 111 1

3 |180-1020-833-00 | Blade Bracket Reciver (K) 111 1

80-1020-837-00 | Blade Bracket Reciver (H) 111 1

4 |189-1852-280001 |Belleville Spring H28 111 1

5 180-1020-807-10 | Blade Bracket 1 L1 1

6 | 88-2151-040150 [ Key 4X15 (K) 1.1 I

89-2151-0400980 | Key 4X8 (H) ; 111 K

7 _180-1020-835-00 | Blade Bracket Stopper (K) 111 11

80-1020-836-00 | Blade Bracket Stopper (H) 111 1

8 [89-1750-100003 | Spring Washer 10 Pkl 1

9 [83-1020-115-00 | Bolt 3/8-24X50UNF (K) 111 1

89-1254-100402 | Flange Bolt M10X1.20X40 (H) 111 1
10 [80-1020-871-00 | Clutch Return Spring (H) i1z 212
11 |80-1020-872-00 { Collar (H) 2 112 212
12 |80-1020-873-00 | Flange Bolt (H) 212 212
13 180-1020-874-00 | Thrust Washer (H) 111 111
14 | 80-1020-875-00 [ Ball Bearing (H) ¢200 L O 111 1111
16 1 80-1020-876-00 | Blade (H) o L ' 111 1:11
16 | 80-1020-877-00 | Ball Retainer (H) 111 1 'L
17 [80-1020-878-00 | Blade Disc (H) 111 111
18 [80-1020-878-00 | Bush (H) 313 a13
19 [80-1020-881-00 [ Spring (H) 313 313
20 180-1020-882-00 | Blade Setting Bolt (H) 33 313
21 |80-1020-883-00 [Drive Disc (H) 111 111
22 180-1020-884-00 | Driven Disc (H) 111 11
' 23 | 80-1020-885-00 ! Bush (H) 212 212
24 [80-1020-8868-00 ! Clutch Spring (H) 111 111
25 80-1020-887-00 | Ball Control Plate (H) 1]1 111
28 | 89-3115-062044 | Ball Bearing 6204 2RS (H) 111 111
27 [83-1020-323-00 | Washer  10X30t4.5 (H) 111 111
%g 89-1254-100252 | Flange Bolt M10X1.25X25 (H) i _%_ | %

80-1020-843-00

(H)

Blade Spacer

Rotdemant” Rof. 80.102¢ .85 €0
- 9Arex. VAL 00 R

- 14 w



(0STAXD-0CTAXD) € GdAL S\

. - 15 ="

feg ‘sperd 9 °OTd




